GAUI

ASSEMBLY INSTRUCTION

Get the latest manual:

We are highly recommending you to get the

latest version of the manual. Please visit Gaui web site to download a

copy and use that copy to replace this one.

HUS =AY F -

BFIIEE R EIUS =T RAR FH -

ARG TSRV - BB BRI FH -

http://www.gaui.com.tw vVi1.0.5.3

GAUI T7AISHIHHOBBY CORPORATION  ZiHFIRERIGIR/A R




Forward / Safety Precautions / Check List Before First Flight / Notes for Assembly
HIE « REEEEE  MTINIEEIR - R EEEE

Figures Instruction and Specification

MmASES P.1
Frame Assembly - 1 & 2

j;’%%_?@l_‘l_ 1 _&_ 2_ _________________________ P2 ~P.3
Frame Assembly - 3 / Electronics installation

WEBHENI-3 / EREE P.4
Motor Installation

el P.5
Rotor Head and Swashplate Assembly 1

llREEBE R+ E&HE Y- 1 P.6
Rotor Head Assembly 2

HEEFAETI-2 b7
Rotor Head Assembly 3 and Shaft Driven Tail Assembly 1

[iRER BRI -3 FE B EN a2 5 1 P.8
Shaft Driven Tail Assembly 2

EEEmLE-2 P.9
Tail Unit Assembly

FEhREMRAHEE P.10
Linkages / Main Blades / Swashplate Guide Assembly and TX Setting 1

AIRWE / TR / RURE/ BARRRE P.11
Transmitter Setting 2

Ba@mseee . P.12
Collective Pitch Setting

FERIRERERTE P.13
Gyro Setting and EXP Value

FeRRBREXPRE . P.14
Caution and Troubleshooting

TERBIRRMNTHEER P.15
Preflight Setup

NiTRUREESRA P.16 ~P.18
Parts List

FrgsESE P.19 ~ P.23




< Forward Hil

jll[

>> GAUI TAI SHIHHOBBY CORPORATION <

Thank you for purchasing GAUI X5 High Performance RC Helicopter from
Tai Shih Hobby Corporation (TSH). We hope you will enjoy the joy of flight.
G G B R R LY GAUI XS REEE AT » B Za ] DIF G 2 IR TRy 2% -

In order to understand full assembly sequences, this instruction manual show the
assembly information of this model, even though some elements are

supplied as pre-assembled. Please refer to it when carrying out maintenance or
replacing parts.

Ty 7 S PRI 2R E - BBEA S EAS TR LRSS R -
AFHE R OE CE BRI AN - (Al - WG 2R (R il 1 BB R B RN,

CAUTION: This radio controlled helicopter is not a toy.
Bt S EEEVEIEAEILE

SAFETY PRECAUTIONS
This kit includes some preassembled components. Please check for any
loose screws and tighten them before you proceed with assembly.

You are responsible for assembly, safe operation, maintenance, inspection and
adjustment of the model.

Before beginning assembly, please read these instructions thoroughly.
Check all parts. If you find any defective or missing parts, contact your local
dealer or GAUI TSH distributor.

Before you proceed to RC helicopter activity, please check and follow thoroughly
related regulation of aero modeling in your country/region.

% =GRS s

&I A?Ef‘a?fﬁé%lﬂ?ﬂ’ﬂﬁﬁff{ﬁ °

FESETTHHEC AT - AR PR AR E SR TR e BT P E_ IR SRR f e 2
EHCENEEAREGEERAAHE - L2RF - RE - i b -
AR CRRAERTRIZEN - AIREE TN R - RN, - AR B B Yy
FRACH P

FESEHET TiEHE ELT PRI BIRY - 3 Jer i fi B e <y & P Y B AH R

(ﬁ i

-




<X LIABILTY DISCLAMER S EEH > GAUI TAI SHIH HOBBY CORPORATION <

LIABILITY DISCLAIMER

This product is for a radio controlled (RC) helicopter.

Improper operation, maintenance or assembly can potentially cause a RC helicopter to

pose a danger to persons or objects including but not limited to the possibility of causing serious
physical injury and even death.

Moving components can present a hazard to operators, and anyone or anything that could be in the
flying area of the RC helicopter.

Under no circumstance should a minor be allowed to operate this RC helicopter without the approval,
monitor and direction of his parent or legal guardian who takes full responsibility for all of the

minor's actions.

This product is intended for being operated by experienced mature radio control helicopter pilots
under controlled safety conditions and on locations properly authorized and setup for safe flying and
away from other people.

Do not operate an RC helicopter within the vicinity of residences, trees, electrical
power lines during inclement weather or near crowds of people.

The manufacturer and/or its distributors assume no responsibility or liability whatsoever for any
damages including but not limited to ones generated by incidental or consequential damages.

The operator of the helicopter assumes all responsibility and liability that results from the
correct or incorrect operation of the helicopter.

After leaving its facilities, the manufacturer has no way of maintaining control or
monitor over the assembly, maintenance and/or operation of the helicopter.

REEY]
38 fIE E dtr e ERE PR EL T
ANERIERIE - REEEHEA FTREEECE A TSN A B B e -
WG HEARRPEN AfeEL B EGEEESRCAAREN -
AR R EIRCE TREET N RIERBE I - 55 ABi@ia oE& e T MR TS0
AP ELE B E -
R NANRE R B E G TSR Z AR R R AN IAE
AR B BRTEE N A e TR M P E ey e ABESE - AR EUE REA
T RILATA R EAE R -
PUNSEEIRHUR (LRI BEPEE T « JER B EMNT « RIEAEER ~ R R
IR~ R ES G EUR AR -
BGE R B S AN ST AR - EEER N RIRIMEARECEEE LN
GE B ETEE -
S 5 P A TE e B2 N TR R R s SR e P BT B (T -
A i (HEEFR RO S R Ay PRI R S - USRS R Y NS SR IRy B B P
M2 - R - MESEERIEE & E T -




< Academy of Model Aeronautics (AMA) > GAUI A SHIH HOBBY CORPORATION <_

For United States market, The Academy of Model Aeronautics (AMA) is

a national organization representing modelers in the United States.

Please refer the National Model Aircraft safety code from Academy of Model Aeronautics.

And we've patrtially reprinted rules that are especially pertinent forradio controlled flight as below:

RADIO CONTROL
1. All pilots shall avoid flying models over unprotected people.
2. 1 will complete a successful radio equipment ground-range check in
accordance with the manufacturer’s recommendations before the first flight of
a new or repaired aircratft.
3. At all flying sites a safety line or lines must be established, in front of which all
flying takes place. Only personnel associated with flying the model aircraft are allowed at or
in front of the safety line.
In the case of air shows or demonstrations a straight safety line must be established.
An area away from the safety line must be maintained for spectators.
Intentional flying behind the safety line is prohibited.
(See AMA Document #706 for Recommended Field Layout.)
4. | will operate my model aircraft using only radio-control frequencies currently allowed by the
Federal Communications Commission (FCC).
Only individuals properly licensed by the FCC are authorized to operate equipment on
Amateur Band frequencies.
5. I will not knowingly operate my model aircraft within three (3) miles of any preexisting flying site
without a frequency-management agreement.
(See AMA Document #922 for Testing for RF Interference. See AMA Document
#923 for Frequency Management Agreement.)
6. With the exception of events flown under official AMA Competition Regulations rules,
excluding takeoff and landing, no powered model may be
flown outdoors closer than 25 feet to any individual, except for the pilot and the
pilot's helper(s) located at the flight line.
7. Under no circumstances may a pilot or other person touch a model aircraft in
flight while it is still under power, except to divert it from striking an
individual. This does not apply to model aircraft flown indoors.
8. Radio-controlled night flying requires a lighting system that provides the pilot
with a clear view of the model’s attitude and orientation at all times.
9. The operator of a radio-controlled model aircraft shall control it during the
entire flight, maintaining visual contact without enhancement other
than by corrective lenses that are prescribed for the pilot. First-Person View
(FPV) flying may only be conducted in accordance with the
procedures outlined in AMA Document #550.

These special codes and appropriate documents may be obtained either from the
AMA Web site at www.modelaircraft.org or by contacting AMA headquarter.

Academy of Model Aeronautics
5151 East Memorial Drive
Muncie, IN 47302

Phone (800) 435-9262

Fax (765) 741-0057




<X Tools and Equipment for Assembly B TERRE > GAUI A SHIH HOBBY CORPORATION <_

Ji i 77

2.0mm Hexagon Screw Driver 3.0mm Hexagon Screw Driver 2.5mm Hexagon Screw Driver 3.5mm Hexagon Screw Driver
2.0mm NAEFHEF 3.0mm RAEHHEF 2.5mm NAEFEF 3.5mm N AEHHEF
Needle-nosed pliers Diagonal cutting plier Ball Link Plier Philips Screw Driver

RUEH FOsH HEH TFIRHRE T

Scissors Dial Pitch Gauge CA Thread Lock
B47] FrERIZEER BRERZ PRk R

CCPM Servo x3pcs Tail Specialized Servo x1pcs Battery 6S 22.2v 3000mah GYRO
CCPM{RI R #x 31E E R 1@ $EFEM6S 22.2v 3000mah PeigE

Transmitter (6-channel or more,
helicoper system) Lubricant

B E R besFip:|




<X Figures instruction HHZ K 5RER R > GAUI TAI SHIH HOBBY CORPORATION <

%@ggfsﬁ\inner race Smaller inneILra‘ce
S Wf@zzél)\
Use the thread-lock adhesive if the screws are L
tightened to the metal parts. » @ J
HRAFABIRFHEHN 2 B - FHERER B ’
{‘ LRI TRZ ! W’ﬁi:;c) L
| Use the thread-lock adhesive on the Bigger inner race Bigger inner race @
tip of screw for Imm width.
WA L RRE) LR B R RARAETIR B o
/ —
Mark &5 indication #E/Rx (mm)
Code Letter/Number (#A,#B,#C...,1,2,3...) used in each figure indicates the B-Bearing B(Dia.in)x(Dia.out)x(Thickness)
specific part in that figure only, please refer to the parts list for the B 7% B (ARR) X (M) X (EE)
actual item numbers. Code Letter/Number is only for the reference in assembly. @-Tap Screw @(Dia.out)x(Length)
F—EEE PAIREE (A, 4B, 4C-1, 2, 3--) (ER R IBEPIE—T4 - 0-¥B 7 1Rk 2 (ME) X (REE)
E_}ﬁtpgﬁ*EEqugﬁt ’ gLi*HE{%%ETﬁ?E ’ %1’%%&1%{%%H§§%%m ° M-Machine Screw M(Dia_out)x(Length)
M- 22 B2k M(FME) X (RE)
P-tube P(Dia.in)x(Dia.out)x(Length)
ONORORONO) #A #B #C #D HE P-1EikEE P (AT X(FME) X (RE)
Pillar P(Dia.out)x(Length)
®0®0O0 #F #1 #J #G #H P-FEHRkEE P (SME) X (R X (B D#%)
N-Nut N(Dia.in)x(Width) L-Lock nut
Make sure to assemble the parts as shown in figure above, incomplete/ N-12 53 N (M) X (RE)
incorrect assembly may cause the control failure during flight. W-Washer W(Dia.in)xDia.out)x(Thickness)
LB » pRIAERFERELE SRR RERM AT HRIREEREE - \W—ﬁﬁ] W (AR X IM) X (EE) )
&K Specification FEIRER > GAUI TAI SHIH HOBBY CORPORATION <.
Gear Rat I o gm{%ﬁtb 8 : 1 : 4 07 (E M T) Main rotor speed 2525 rpm Tail rotor speed 10960 rpm
Overall Length (with Canopy):1000Specifications HERE (SHE) 1000 mm
Flybar Paddle:64x40x5mm 14728 R ~f:64x40x5 mm
Main Rotor Diameter:1120mm FreEEEE: 1120 mn
Main rotor blades:500 ~ 530mm FhEERE:500 ~ 530mm
Overall Height:343mm BB EE:343 mm
Overall Width:165mm B EE:165 mm
Tail Blade Length:82mm EhReEERRE:82 mm
Tail Rotor Diameter:235mm EhEEEIEERL:235 mn
Flying duration: 4 ~ 5 minutes with RATHSRE: 4 ~ 59388
Power System(Recommanded): B R4 (RIMEEE)
Motor -- 910KV & 910KV
ESC 100A ESC EF185%38 100A ESC
6S1P(22.2v/4200mah) {FF$EEXEM :6S1P (22. 2v / 4200mah)
Total weight: 1900g +3% (Equipped with Blades and ZACEE:1900g £3% (FEEETFEMBTEEMN)
all electronic gears except Battery).
Gear Ratio Bt {EELLTIR Standard Equipment TEHERL R
. L 3 208791 - X5 Steel Pinion Gear Pack (15T- for 5.0mm shaft)
13T Steel Pinion Gear (E.M.T) 9.2 : 1: 4.07 = 2195 rpm X5 #hSLFEERR15T (FL1E5. Omm)
_ . _ 208903 - 61T Gear (Set of 2)
14T Steel Pinion Gear (E.M.T) 8.6 : 1: 4.07 = 2349 rpm 61TEsR (244R)
15T Steel Pinion Gear (E.M.T)8 :1:4.07 =2525rpm 208381 - ggéb%;%;&?%{) Bsétggg;ul ley Shaft with Steel Gear (157)
. . _ 208601 - (GUEC GM-601)Brushless Motor (1820W-910kv)
16T Steel Pinion Gear (E.M.T) 7.5: 1: 4.07 = 2693 rpm (GUEC GM-601) EERIEE:E (1820W-910kv)
. . 208901 - 120T Main Gears
Tail Speed: 10960 rpm 120T R A

Improtant : The gear ratio, motor and battery should be setproperly if the power system changed!!

x B EUHNRNFRIZENER - BEVEARMRLE RIRIFRIMIZEL -




< Frame Assembly 1 e G371 > GAUI TAI SHIH HOBBY CORPORATION <

#A #208761 g;%\((gi?g;g)gi;ack(8x16x5) x3
#B wosass )5 O e sen e
G B (24
Torque Tube Front Gear Set
#C #208920  EaiSmdimeia
Ball Bearings Pack (5x11x4) x4
#D #208760 RGN
X5 CNC Lower Servo Mount
#208356 &
ﬁIE #208381 E?T%m éﬂ%ﬁggghs? aTdG (157)
ulley Shaft with Steel Gear
E{EEhEenREh (15T) figeia
#G #208360 X5 %%Begﬁs élee)vﬁe%g
X5 EmE
HH 4208003 Eifdidofin ”
i} i
#1 #208901 130T e g Gear
One Way Bearing(12x18x16)
#J #208753 s (iodasae)
Machine screws
@ Mm2x8 (— 4
@ M3XG H)MM] Soclﬁ]e_t head
machine screws
DHIREIEAR
@ M3X8 Soclﬁat head
machine screws
<mm YISt
Washer The | r-mark i
@ Wi2. 2X17X0.2 #7) sehoeutltc(i9 be ?iovigviaﬁg
Syazas i 1-3
B ERERTEET |
1.Assemble the bearing and Uper Servo Mount(1-1). 7 (
2.Exact|)(/ as)semble the bearings to the Lower Servo #F
Mount(1-2).
3.Assemble the one way sleeve and 61T Main Gear, assemble
the 61T Main gear Aeembly and other parts(1-3). Make sure
the letter-marked side of the One Way Bearing should be c-Clip
downward. -
4.After all parts in figure 1-3 is assembled, clip C-Clip to the One CEYN
Way Sleeve(1-4), make sure to tighten the screws of @ and . \@ 1-4

HEEFMEEZE #B (1-1) o

#H2% #E SEASELAFEE R ABEFLA (1-2) o .
AR TERAZ ERRE - BAK120TER I T B E R
AFRARE0-3) o

F AR S ST AN SETEAGCEYN - IIA B MIRE (1-4) -

HEBQ. OEMIS L HERIIBTALEH -

el e

Socket head
M3X6 (Imm]m machine screws
IS EiR AR

©)

®
AN AR
Sock/et head

@ M3X18 ‘mllIl\lll\l\ll\l\lll|llllll\llll|lIllllllllllllllllllllll\‘ 916%@% E%r%e%/vs
AN IR
Tube

@ P3x4.8x23.5 el
Socket set screws

® wsxi2 (I )
et

I WS
® wae ﬂmﬂ] NI PRk

1.Assemble the Boom Mount(1-5) and main
frame set as shown in right figure.

2. Do not tighten the screws of @ until the Tail
Boom Assembly is assembled as shown on
page 10.

1. 5608 (1-5) HE S Se R B A% EEHRSRT i m S B A%

EIAR o
2. OUEHAECEP. 10/RS TR FISHER -

P.2



<(<< Frame Assembly 2 S AT 2 >>

GAUI TAI SHIH HOBBY CORPORATION <

X5 Brace Set Install the ALU square posts
#A #208970 X5 IFERE which come with 3mm middle
#B #208370 ?g%’%g“ hole (not thread hole) onto

bottom plate.

BT R R EERIRIE A
@ wexio (|
@ waxie [ 1y

@ M3 m

Socket head
machine screws

iYivay:=:L AT
Socket head
machine screws

iA=L AT
Socket set screws

LEfFERHR

Attache the screws @ but do not tighten them

until the main frame set is assembled as in figure

below.

HOWEH = EXALE T BERIFEASOIRAHHEER -

3nmEZRFL (FFURFAL) ©

not thread hole JEHEZF 7|,

A
3mm thread hole 3nmi& 5 7,

s[1 o O]

H#A #208362

X5 Tail Supporter Pipes
(Silver anodized)

X5 CNCZ##4% (24R)

® © 0 0
B

Socket head
machine screws
DHIFREEE AR
Socket head
machine screws

NFEIR AR
Socket head
machine screws

AL A =:LE A
Tube
1EARES

Install the ALU square posts
which come with 3mm thread
hole onto battery plate.
BB ERRMEIEEPEA
3mmiREF £, ©

not thread hole JFH2ZF 7|,

A
3mm thread hole 3mmi&ZF 7,

s[J o O]




>

GAUI TAI SHIH HOBBY CORPORATION <

<(<< Frame Assembly 3 B3
X5 Main Masts (8mm)
H#A #208357 X5 T8 (Bm) /N
For
Rotor Head
LT8R
@ wx3 Socket set screws hEE
Washer
@ pexizxe s
'~ Nut
(3 N3x5.5L B #A
Socket head
@ wm3x16 D:ﬂﬂﬂﬂmﬂﬂﬂ] machine screws
NNl 3
Install the Mast and Main Gear Set, tighten the For
nut @ and bolt @ , tighten the mast collar at Main Gear Set
proper position by set screws (D to make sure
the Mast is not able to be moved up or down g

after it is assembled.

BEEEERS I EAEER  HECODB R
LA EMmER S LW R T E TR
HRFEEHA DR o

[¢]

N

Make sure the Mast
is not able to be
moved up or down
after it is assembled

E# L TARAIARRER

<<< Electronics installation

DHEIREIE AR
Socket head
machine screws

@ M2.6x10 | NI

Install the CCPM servos as in figure 1-1/1-2
/1-3, insert the servo wires into Slot 1 and use
the cable ties to attached them as shown in
figure 1-4.

Install the electronics as shown in figure 1-4.

ZHECCPMEIARKE (1-1 ~ 1-2 ~ 1-3) - {AARIEELAZ ATER S
%A)?MﬂﬁFﬁ/J\%%“ﬁﬁ%%m%ﬁﬁmzﬂ%ﬁﬁ@ﬁ
1-4) o

2% (1-4) BEFHRHETRE -

Use the Touch Fastner Cable Ties to
attach the receiver / Esc / Gyro.

R A BC 1 B P Bfd 2 B SREEE E FRUHE -
ESC - FEREE -

Slots for cable tie

REAL

ESC

Receiver

R

P. 4




<X Motor Installation AT > GAUI TAI SHIHHOBBY CORPORATION <

Align gear edge and
Socket head :
@D M3xe [}Iﬁﬂ]ﬂ]ﬁﬁm machine screws %(J)atgr axial end m
7

ANl 3

Socket head
® M3X10 [mmm]ﬂﬂﬂﬂﬂﬂ]ﬂ machine screws

DFIREIE R

Socket set screws

@ w3 m ey

Install the Motor / Motor Mount / 16T Pinion gear
but do not tighten the screws (D@ , tighten the
set screws 3 and make sure to align the gear
edge and motor axial end, then adjust the gear
mesh properly( it is about 0.1mm ) and tighten
the screws M@ .

BEEERERER LTS FOOBHTHEE » EA
16TEEEIIEEEETREEHOIER
THERIRA o

B AEA B A S AR E B RIEE (0. Tmm) - FEED
RIEE AR BAS OB HH HEE -

o

Socket head
machine screws
@ wexe | |mmm R

® M3X6 [DMMM Soclﬁet head
machine screws
DN AR

P.5



<(< Rotor Head and Swashplate Assembly 1

ERIER AT > GAUI TAI SHIH HOBBY CORPORATION <

HA #208759 B EISE R
Stainl 4.8
HB #208782 STt
Stainl (4. 8mm)
H#C #208806  iisia(a omn steran
Socket head
@ M3X10 Q:mmm machine screws
Ayl AT
Washer
@ W3.1X4.6X0.6 #a)
Pillar
@ pP2x13 9 trikae

Assemble the Swashplate and the Washout Arms
and base Assembly.

HASCABMIARABAL - +F AR -

HA #208912

Head Spacer & Damper Set (95)
TG Rz 2 (RERZ95)

(2 W3X6X0.5

@ P2x23

@ wexie | T
@) N3X5. 5L

Socket head
machine screws

DI AR

Washer
Al

ut
2R

illar

FEAREE

N
p

1.Install the Swashplate / Washout Assembly /
Rotor Head and tighten bolt D as shown.
2.Attach the Radius arms onto swashplate.

TGP BEHBAL © ABfUARABAL - HERERIKFEA
T8 SHER DRSS o
2. FEAEUBRHEAR SN b+ o

@




<(<< Rotor Head Assembly 2

hEE SRHET-2

HA #208758
#B #208759
HC #208782

Flange Bearing(3X8X4)
JAmREhIR (F3X8X4)

Bear ing (B3x6x2. 5) x4pcs
%, (B3x6x2. 5) x41A
Stainless (4.8mm) Balls
54 (4. 8mm) BREEHR

OREY @{mﬂﬂ

Socket head
machine screws

DI AR

Assemble the Crosstube and balls and tighten
the screw () as shown.

18T AR BEAR 4 2 e REA B EH L FREREADIRHA o

#A #208752 gs%\((gi?gig?éEick(6x13x3.5)x4

#B wostss RS o

#C #208345 %g ?gégdle Shafts

#D wosas B ASkpes

H#E #208751 Es%(gi?gggﬁ:ack(6x13x5)x4

HE wosss ff SEMRSiekeer
Socket head

@ M4X10 [ machine screws
A IS AR AR
Washer

@ Wa.1X10X1.4 e
Washer

@ W6. 2X7.6X0.5 M
Washer

@ We. 1X10X1.5 5

@ Soclﬁ;t head

M3X7 DMM machine screws

AR AR
Socket head

® M3x10 [}M{[M[ﬂmm machine screws
AL PAS:=:L A

Plate.

HERARTERE -

Assemble the Main Rotor Grips and The Stop

Make sure the Thrust Bearing should be installed
correctly as shown in figure.

1% Ehe R A SRAR L 2 R SR B EATT A B S

Smaller inner race

all
[SEEEUN
S

L)

PITEERA
Bigger inner race

=

i

p.7

GAUI TAI SHIH HOBBY CORPORATION <




<X Rotor Head Assembly 3 jeEEEMEY3 00 > GAUI TAI SHIH HOBBY CORPORATION <

HA 1208759 RN uE”

Stainl 4.8 Ball
#B wogTe  Sgom e
HC #208349 2 RRHY ™

Washer
@ W3.1X4.6X0.6 M
Socket head
@ M3X6 machine screws
NI ER AR
Socket set screws
@ wax4 il et

Socket head
@ m3x10 G:MD]] machine screws
DTS LR

Assemble the Mixing Arms as shown in 1-1,
Assemble the Flybar Cage and adjust the Flybar
properly to make it come with equal length in
both sides, tighten the set screws @) as shown.

A e REBARTA (1-1) WAL E T HESE JCERREMR -
%ﬁifﬁ%%ﬁm)—ﬂﬂﬁﬁ:EJ%%IF@*%%EJEEE%%

Socket set screws

@ M3x3 L L8R

~<-——  161mm — - 161mm —>|
—

‘ - 142mm - 142mm — @l
& i

<& shaft Driven Tail Assembly 1 (@ BhEHZ5- 1 > GAUI _TAI SHIH HOBBY CORPORATION <

Torque Tube Front Gear Set #A
HA #208920  pymminse

HB #208909 Jf Eiflfmkwe
HC 0gTer G B e 01098
H#D #208763 g;%l((?;i;é;\g)sxgack(12x18x4)><3

1.The flat surface of the bevel gear should touch the
inner race of the bearing as shown in (1-1).

IR TEBAMATHE - (1-1)
2.When assemble the bearing into the bearing mount, 1-1

make sure not to glue the CA to the balls of bearing.
Install the O ring as shown in (1-2).

RS A RSB A EE, B L
RERERBEEA R - LB BRI #B
Wig - BEAMSHHE - (1-2)

RS

1-2

P.8




<X shaft Driven Tail Assembly 2 REEMEE-2 > GAUI TAI SHIH HOBBY CORPORATION <

#A #208367 ﬁg gﬁéga?sgkéég%;ﬁ%om Assembly

Insert the torque assembly into the tail boom, install
the Pushrod Control Guide & Tail Support Clamp as
shown in figure.

TS EREE AR ERRAAEARERRIARE -

EER
Tail Support Clamp

HARE
Pushrod Control Guide

HA 4208763 k(5 A 5o (1218
gai ' |0utput Shaft and
t
B #208380 ey oo e

# wa00Tse T

Socket head
@ w3xa Qﬂﬂm] machine screws
AHIFS IR
Socket head
@ M3X6 Qﬂﬂw m%cch?rge%%rews
NI BB
Tube
® P3x4.8x20 Jube.s

Machine screws
@ wm2xs —m e

Socket head
@ M3X10 [mmm m%%h(iane%%rews
N lbae =LA

CNC Tail Pitch Slider Set
H#A #208369 (for 5mm tail output shaft)
CONCHEEB& 4R (Smm/Z 8hFH)

HB #208764 ESJ}L (gi%ig?iZPaCk(emeS)xz
HC #208907 }_%a,%’éﬂlj]i:‘]t_ch Control Lever Set
#D 4208363 2 Giefelihean

HE #208765 G g (o

Pillar
P2x13 ) Frikes

Tube
P5X6X18. 5 Frikae

Socket set screws
M3X3 m LR

Socket head
M3X18 ‘|llll|l||\l\l|ll\l\lllllll|llll|lll|llllllllll\llll\lll!llll machine screws

ANl P

Tube
P3x4x9.5 [ | Friken

N3X5. 5L B

1.Assemble the Tail Slider Bush into pitch
yoke as shown in (1-1).

FIRABRERAMS BRI AR EN SR (1-1) -
2.Assemble the tail pitch control lever and
install it onto tail gear case(1-5).

A S STA R BIREEHAR R E A RIRE A I &
EftBRRERREE(1-2) -

©@ @ &® 0 0 0

P.9



K

Tail Unit Assembly

AR R AE %

>

GAUI TAI SHIH HOBBY CORPORATION <

#A 208756 G &R
#B 20875 DR
#C #208908 Eﬁiégﬁ?g%m?lade Set (82mm)
o) Nut
@) N3X5. 5L Not
Washer
@ W4.1X6X0.5 %o
@m Self taping screws
© o2x8 I 44
@ P2x2.95%4.3 ;;Hk;g%
Soclﬁet head
machine screws
© wsxio D:HHMHHM NI IR

(LS
Bigger inner race

Smaller inner race
P/
)

00,

Socket head
machine screws

M3X12
@ [MMMMM NHIA R
@) N3X5. 5L 25

Assemble the Fin and Tail Gear Case Assembly
onto Tail Boom and tighten the screws D and @.

TR EEHR RO - OiR# -

Socket head
machine screws
DHIREIE AR
Self taping
machine screws

HEZF X AR A

@ m3x6
@ @3x8

(fom
(o

1.Insert the the Tail Boom Assembly into Main
Frame, adjust the gear mesh properly and
tighten the screws @ as shown in Page 2.

2.Make sure the tail pushrod was installed
before inserting the Tail Boom Assembly into
Main Frame, the Fin should be installed
vertically.

1S EERMEAS S (IR BB 1R B g A
ERERAYRERE (TR AR - BIHEP. 2 iRH -
2L HBRNARNEEERENSES -
WS BAERAREBREEIR « hAREE o

Tail Pushrod




((<Linkages / Main Blades / Swashplate Guide Assembly }EEEEE/IHEE/%@?%%>> GAUI TAI SHIH HOBBY CORPORATION <

#A #208004  Doyble Link(L-30)
Double Link (L-35

#B #208905  DogpleLink(L%)

HC #208401  [npead Rod for CCPU

#D #208906s Ba*l_léinks Pack

pavz

Socket head
M2X12 machine screws
@ DNFIFS AR AR
Nut
@nxa (O LSt

Socket head

M2X8 ] machine screws
O NI AR
Socket head
M2X5 ﬁnnmm machine screws
@ DNFIFS AR AR
[ Socket head
@ M4X23 ! s machine screws
DNHIFS AR AR
Wash
®W4.2x8x0.5 HE

@ NaxTL @ 25

)

7/i:?*'i 2

Install the Linkages / Servo Horns / Swashplate
Guide / Main Blades as shown in figure.

LB R EIEE -

HRRTIERAAR R AREEB IAShATERE 72 -

23.5mm
65
#C m i 50.6mm

m
88.2mm

6 |

-

<(<< Transmitter Setting

EXBERE > GAUI TAI SHIH HOBBY CORPORATION <

1.Disconnect the motor wires before setting the
transmitter function.

2.Set the transmitter function “Model Select” to
“Heli Mode”.

3.Set the transmitter function “ Swash Plate
Type " to “ HR3 ” for Futaba transmitter.
Set the transmitter function “ Swash Plate
Type " to “ 120" " for JR transmitter.

. RS R E TR AR B SRR = IR PR
EME o GB R IBMEATE BZREIMmE KB
CEREEIEEEES - [1EREE ] I
BA#EC HELI) -
BEEERREE D [+%ER ) 15

JR EEEEE(120%)
FUTABA 5581 (HR3) ©

N

w

Caution!!

High power motor systems could be very dangerous.

High current could generate heat on wires, batteries, and motors.

Always follow the instruction and use proper tools to set up the system within safe range.

Always fly at a designed field with caution even though this controller is equipped with safety arming program.

BE:

BDERNBERGRIFERERE - SEREMABENB LGB K RIGENE
FRZIETRA/IOER  REEDEEENELENTENEE - —TEERENRITS

I B THETF M AR - BMEREISE T REMEEEE - EREE LT hIRER BWAR/DIRE -

4.Switch on the power of transmitter first and
then the receiver power.

5.Move the throttle stick to middle position.
( Neutral position at value 50% )

4. SERRR IR E R B RIS -
5. HHPIREARBEN E P ILS0%RIMUE ©

BIRLEE ST EIR FIEHEREE R HEORPIRARIBEN EPIULAME ©
Swith on the transmitter power Swith on the receiver power  Move the throttle stick to middle position

( Neutral position at value 50% )




<X Transmitter Setting 2 T ol > GAUI A SHIH HOBBY CORPORATION <_

6.Set the transmitter function “ Subtrim ” to adjust
the neutral position of CCPM servos, the servos
at neutral should have the servo arms at level
position, and each arm should be perpendicular 90°
to the control linkage. ( Refer to the Step 11 in \
page 13)

L190°#0 H{RIRRHEAE Frin e FES B RAMREEH =R
MEEEFOE) BHD - FREEFAMERE B2
BRLIP. 13 » 281118 [ fAPRMEMNEAZEIERY 7 Subtrim 7

IfRE | HEFTARIZBEGEA -

S

e e
[ (7 N

7.Move the throttle stick upward, check and make sure 3 linkages of swashplate are all moved upward,
set the transmitter function “ Reverse ” to reverse the operating direction if any one of the CCPM servos
them is not moved correctly.

7. HPIREAR B - FERDERSTRARMA+F R ET R W LR - BHERNE LBE)  FEREREERTE
[ AARKYIE R AERGE | IR E BN AR R VAR E+F BB RRS A L2 E) -

Mode 1 Mode 2

8.Move the AIL stick rightward, check and make sure the swashplate tilt to right side, if it tilt to the opposite
side, set the “AlL %” in transmitter function “ Swash Mix " to Negative value to make the swashplate move
as your control. ( Ex. Set the “AlIL +50%” to “AlL -50%" )

© Increase or decrease the “AlL %" to get the proper response of the AIL control.

8. MAIEEEIRER - B+ FRETAAMER - BEAGHEN - FEEEIHEEPSWASIAZIENAIAILE (BIR) %S ENAEE -
OFE AL R BB P AREAILEENEE K/ ©

9.Move the ELE stick forward, check and make sure the swashplate tilt forward, if it tilt to the opposite side, set the
“ELE %" in transmitter function “ Swash Mix ” to Negative value to make the swashplate move as your control.
( Ex. Set the “ELE +50%" to “ELE -50%" )

© Increase or decrease the “ELE %" to get the proper response of the ELE control.

9. FIRTREIAPHER - FER+FREDHAMER - BEAAMEN - BERIEIEEPOWASHEIANAY [ELEV] FARISHENAE(E -
OB E VIR B E AT HEEELEVEI K/ ©

Mode 1 Mode 2

10.Move the throttle stick to middle position
( Neutral position at value 50% )

10. #$MPIEAR BB E R L 50%HI L E -




<X Collective Pitch Setting FEIBREEYTE > GAUI TA SHIH HOBBY CORPORATION <_

11.Set the transmitter function “ Subtrim ” to adjust
the neutral position of CCPM servos, the servos
at ng_utral should have the servo arms at Igvel Horizontal
position, and each arm should be perpendicular K
to the control linkage.

11, BEEESEEPA [ FAMREMEEEER 7 Subtrim 7
INEE ] B+ FEIBAMKIEEWRATEEIE -

Horizontal

Horizontal
KE
i
12.Move the throttle stick to the neutral (middle at 50% R
value), use a pitch gauge to check the pitch of both
blades, adjust the linkages (D to make sure they are
all in 0 degrees of both blades.
13.The Servo Horns / Swash
Plate / Washout Arms / Flybar Paddles and Cage The bottom edge of the
hould b t 10 be hori tal h in fi Pitch Gauge should be
should be set to be horizontal as shown in figure. paralle to the Flybar
1R B S AT EIRTINTF
: —o|
! J
12. BHHPHEAZBE R - LURIERAI B EHeRAEY
EEEE - ETE0E @ FREOFREEREMF2E
EHERITBO0E
13 RESFRAMRMGERREE 78 - B - BFE -
TEHREKFE -
14.Move the throttle stick to the top position, the maximum
positive pitch should be around +11 to +13 degrees,
set the proper “Pitch %” in transmitter function “ Swash (" w43 N
Mix .
Move the throttle stick down to the bottom position, the ;_htehbgttom edr?e ‘l)(; tbhe 10
maximum negative pitch should be around -11 to -13 it I ?“?ﬁ SFIOI;) e +8
degrees, set the transmitter function “ Travel Volum / paralle to the Flybar
End Point “ properly to make it come with recommended 1295 S @SR ERTKF 0 ©
negative pitch. I o] 5 /
L 1}
IMPORTANT : The increase/decrease value of the 10
transmitter function “ Travel Volum / End Point “ of each
CCPM servo should be the same in this step. )
14. FEFIEARA ERERS  AIBTRESRA [IE] IREEY > BAHIEHIE -
ENE ) FEREEIEEEE T [SWASH] Mrg [PIT] 2ifE - ‘
FERGEPIERA TEERE  ARFRESA (R ] RIBEH - BA-11Z-13F -
[IE] [8)] BBEEHF-HETE  FRBELEEEPLN [FAREAITEE
{8 - =R RIS e D R S 45 R FIREE R BAER o
© Before starting the step 15, make sure to move the control - ~

sticks to check the movement of the swashplate and set the
proper “AlL % and ELE %" in transmitter function “ Swash
Mix " to make sure each mechanism is not interfered
with each other.
OEFTH15TERSE « £~ T~ % ~ A - B  #4IB8hIE43 - &5+  [he bottom edge of the
TREERAETS - EETSHESHADAILE ELEVERfg - Pitch Gauge should be
paralle to the Flybar

IR EBRETEIRENT

1 {0}

15.Move the throttle stick to the lowest position, set the proper “ Pitch Curve % "
in transmitter function “ Normal Mode ” to make the negative collective pitcht
to be -2 or -3 degrees at the lowest throttle stick position( it is about 40% to
45% at the 1st pitch curve point at normal mode). The value of the middle
point of pitch curve in normal mode is about 55% to 60%.

ENSRPEISEERED  MBENE (8] RN 0E-IE  BEEASIRS
S [ PITCHERIRERTE | I8 + 25 [ NORWAER, | FRUSIBEREBIE  EEIER

[ & ] 02 B2 -3 -

| BERAOBIEAKITEANE4S%:2 1 | EEbRERE R IOB(E - MBEESSE60%

o1l

P.13



<X Gyro Setting and EXP Value FERREREXNEE > GAUI TAI SHIHHOBBY CORPORATION <

16.Set the gyro to non-heading-hold mode, attach the
tail servo horn and set it perpendicular to the tail
pushrod.

16. HEFCIZHEEIEHTEMRET - BEMBREENEE
TR ERSREE I L ARSLRIHEBEEEOE -

of==) AN
L . —
oUo o i
_____ Sl
. 5 |
|
00 A~ 4 —— f—
. = :. : ,

17.Set the gyro to heading-hold mode, move the rudder
stick rightward and make sure the tail pitch slider
move towardward to the tail gear case, if it is not, switch
the transmitter function “ Servo Reverse ” of “ Rudder” to
the opposite position.

7. EEEERFERET [ PEIRERUEGYRO | EHHFARAE -
MEBENEMRER - EMAERAEEHERE -
ETEFRABERRESEP [AREERARE ]
#1E [RUDD ] RYIER M o

Tail Pitch Slider
EEEE

Tail Gear Case

18.Put the heli tail toward to yourself (Heli nose forward), move the tail to right side (Heli nose moves
leftward), the gyro should control the tail servo to move the tail pitch slider toward to the tail gear
case, if it is not, switch the “ gyro direction switch ” to the opposite position. The way of setting may

vary due to the different gyro brands.

18. I EHARAC - LA OISIEUEANAXBERERS @ EEMEETOEEMEBELIEE  E1TE
FEREUPIREERMERE o | REHEFEIREEE AT - B2 RICIREERMAERE] -

19.Set the “ Limit " on your gyro properly to have the maximum travel of tail pitch control, make sure the
tail pitch slider at its maximum travel to left and right should not touch the Tail Gear Case and Tail Hub,
there should be a distance for 0.5mm( or less ) at each side. The way of setting may vary due to the
different gyro brands.

19. SERMAARAITIZR - EARKITIRBRIFRZEE K EIERIR00. SrmibRI T TSR E -

a.

(B RHEBEIR BT RR BEE AT R 2 BIIEERAEERE) -

20.Set the “ EXP Value " in transmitter function as follow recommendations :
“ AIL 30% to 50% " / “ ELE 30% to 50% " / “ RUD 50% to 70% ", or set
them properly by yourself after few flights.
Set the “ EXP ” values in Positive for JR transmitter, and set them Negative for Futaba transmitter.
20. FERE B IR R FREXPRORUEHE Y - BBUBEREANT: AILE 30~50% ELEV 30~50% RUDD 50~70% °
JREBLL [ 1E ] BUEELTE ~ FutabaiBll [ & ] BUERLTE

21.Switch off the power of receiver and transmitter, tighten the screws of each servo horn after power off.

21. FRIHRR IR S BIEIR - S IURRAARM IR E IR S L




<& caution and Troubleshooting JIEEIE « fORHHE > GAUI A SHIH HOBBY CORPORATION <_

The X-5 heli product is not a toy, for the consideration of safety and performance, it is necessary to
check and maintain after each flight.

AMFRIFEE: X-5 SHEXEAMASHREETHEHEMZARRAS  IRGFERNE ISR EFEEIBNRERMR
WA teE - IRTRRIREE RV - TENREHE - SEEMITRNRZERE -

For the first flight, it must be under supervision by an experienced pilot to check the mechanism and
transmitter setting before flying.

R B AR RS BB FE SR - b REESY RARRR T RS ER -
[Caution JEEEIE )

When spinning, if the blades are unbalanced or the tracking of both blades is not even with each other, Check or
replace the Blades / Mast / spindle shaft to fix the problem.

ThRBEEHERER - FRETRE 156 THIRSHERITERR  DEFETHTESWESS o
Check the mechanism and bearings after 100 normal flights for safety.

bt - TEEFECRREEE - ERRITA 0 0 Ml L/ARE A0S « BRIEEERR -
MAERBFRIRITRLRIFEEIR -

Check and replace the damaged parts after crash of hard 3D flight.

WFEHEETT 3 DRITEMEIEE - BEMUARBERENE « T4 « #EE - WRREBRES[R - RSS2 ES
ERET S LB T RIS °

When hovering, decrease the collective pitch or adjust the hovering throttle curve higher if the head speed is too
slow, increase the collective pitch or adjust the hovering throttle curve lower if the head speed is too high.

1B | TIRBEERE - FHIBTHRENP | T CHEBRSSISIERHPIHG R -

1Zhe © FERERRS © HEEFREENP | T C HESREKSSHEEIMPIthiRAS -

Check the Rotor head assembly / main grip screws / mixing arms / flybar after crash (even in slightly compact),
replace the damaged parts before next flight.

FATETEEBM - BRI ERRAT 4 RIRHIZN  BI2E - TERE -

Remove the one way bearing after 50 flights, clean it and grease it with oil.

EABIFARIT 5 0 M EEEN T AREREAEH Lo

Replace the belt if there is any fissure on it.

B RPEESERTEREL  BESIA T HERITREFTIRNG -

[ Troubleshooting HRTHER: ]

1. The tail wags in hovering or flying :
(1) Decrease the gyro gain value in transmitter.

1 ERSEREARRED - SERGETERIRERRES: HROIRERERS - BOPREREHE -

2. The tail drifts to one side in hovering or flying :
(1) Switch off the receiver power and switch on again but do not move the heli after 1 to 3 seconds or wait until the gyro LED indicates
it is Heading hold mode.
(2) Chech the neutral of tail servo or reset it as shown in step 19 on page 14.
(3) Increase the gyro gain value in transmitter.
2. BREESHRE—ARIREE: PR FBREEEIEE
ERREEHEERIF 7R RE DB - RSFCIREEE R A AR E) - BREKI1~3% -
A TE FERR B R RS RE AT AN/ VD IS BN B REN RIHE 5 T (B PR B P L B S T IERE -
AIBEENER B SR E— 7 FRFEAVIARL o
HEBR<2> 1GBEPEPUBEDIER o XKBMBP. 14 > BI0EFHHE ©
HIBR<3> FEARBERUE EBE : BRSICIRERE -

3. The improper main blade tracking :
(1) Reset the pitch of each blade as shown in step 12 on page 13.
(2) Adjust the grip linkages properly to make both blades in the same tracking.

3. EHE: B ERBIIEROERSTIER - REMNARE - XBMRP. 13 FI2REHRE ©

B BRGEIERE -
ET  BHIEIRRE -

4. The heli shakes in hovering :
(1) Increase the head speed by setting the transmitter function “ Throttle Curve " to higher values in middle section of the curve.
(2) Decrease the hovering pitch by by setting the transmitter function “ Pitch Curve " to lower values in middle section of the curve.

4. (FREESHESAARSRED: BRI AFYSBRIREERIE - EIIEREEEATHRO CURV
TENORMEVRREBE S - IEANHREAIEIE @ 1SISEMEARTHEES o
HEBR<2> PICTHZREBEHRARER 8BS » B EREE -
HEAPIT. CURV ©
TENORMAYERE BT + B FRRMEIE » 1818IR D ERRLHERR

5. The heli spins before take off :
(1) Reverse the gyro direction as shown in step 18 on page 14.

5. EFAMITEBAGEEPEARBEHEAFRRENE: PR FEIRESIEE R ASHER o
SEREEP. 14 FIBIEEHHT °

6. Enquire for an experienced pilots to check it in person in case you are not able to fix the problem which you occured.

6. EHLLEIKAEHIRZARN - EMHEEE AN SR EHBRELAZ o

P.15




< Preflight Setup AT R B LR > GAUI TAI SHIH HOBBY CORPORATION <

Simulator BRI RIRAT

For beginners, it is highly recommended to use the simulator at beginning.
BREFSLNREERIREUL BRI R EZENE - BEERIT -
ERESAHERBRFMEBETERSHRBANIESRITLE « BEEFE - LUBMMBERRITAVEHE -

Training gear )2&EZENMNERBHZE

For beginners, it is highly recommended to use the training gear.
MB2EERRATINERNMERERE - ALERX AR - BHFRBERTFNEE
IRFATREAE 7 REMAS - —EBERRFEIMPIHEES - REBWERFEEOTE -
CpE SRR A 5 AT -

W FHERZ M F BN B R BB EIEIR A MM o

Real flight THETAT

Make sure to check that your frequency is not interfer with others in the same field.
BRI TR E S B B MthEP I RAERIRA - MERERL AR ZERYEER - WA A SHE SR ZIEE

DI ERISRR B AH T ERIRE

Make sure the throttle stick is at the lowest _
Eosition and turn on the power of transmitter. Turn on the power of receiver.

SEEIREIRRIRY - JAPTEAR R RES - BRIESHER

Landing immediately when the power
is not enough when hovering, replace
a battery before next flight.
ERITREH N TIEREEIRE
7 L BRI K LR E R ETT

Blade Tracking Tip2E i e

Make sure to keep away from the spinning blades when tracking them.
1. Mark on the tip of one blade.
2. Increase the throttle little by little to check the tracking.
3. Adjust the linkage of one Main Grip if both blades is not even with each
other when spinning.
4. Adjust Pitch linkages properly for a good tracking.
The heli will be unstable if the tracking is not set properly,
especially for the heli with FES rotor head.
The collective pitch for hovering is 5 or 6 degrees approximately in normal mode.

TR REERFFRITR IR -

| REARE AP TieEaE - B ARRECREBA B ALK - T {ERREA -
2. (SISHEEEMPIE - BRI BT ESAIRE T EA T e R -

3. iEEIRERRE LAV - BENIMBRIAIFATHAEE - BT FENIEEILENGEEE
4. AEREEEARF L ITHNIAEE)

FheBEENRF S EPMC R EHEEP | TCHE A FETA%E 1 SRIEAR(HEP | TCH—EK -

T hie BB RHEEPMC R EHERP | TCHE/ BT R 1 SR EARMEP I TCH—3K o
BENEMINA R EEMREEELARIFR -

BERIAE ZERFENTERERILAK

FRATHS BT — BB A A IREEFFAT TR -

WA FESHERFEE(FAIEREE o
HEETT R AEEERESS Normal ARREZASHEP | tchMEAIH5 ~ +6




((<< Preflight Setup FEATHIFAEEEARR AR

>> GAUI TAI SHIH HOBBY CORPORATION <

Throttle Control JHFIEHIRE

Keep 5 meters away behind the heli when hovering, keep
the head toward to the front outside.

HEEIERE - BIESRENEAT)  MERSELEREEREL
B C RN E TR T HISARARIFL
Increase the throttle little by little until the heli lifts slowly and

decrease the throttle slowly to land it smoothly, practice it
in both steps for a better control skill.

EEFHERIARIME - SIS AP EE TP R
IR BRE Z LIRS iR ~ FBE -

>

o>

<IIIIIII

Aileron and Elevator Control ~ BIZ R FHF&IRZE

Increase the throttle little by little until the heli lifts slowly and
practice to move it to 4 directions(Forward / Backward / Left
/ Right ), practice it in each step for a better control skill.

TEISHELEMPIE
EEFHERIETRIZEN: A% [ WG [A
I RBRE 2 LIRS AR~ FABE -

Rudder Control FRReHRE

Increase the throttle little by little until the heli lifts slowly and
practice to move the head to Left or Right side, practice it in
each step for a better control skill.

ISISHEHPURHS EFHEMERIZENE ~ 4 WIRISFARTIATEEN 7T AREIR
BREARBIERRA > WRBEBREZUIRSHR - ABE -

Practice to Control the heli in a specific area to get the quick response about it.

TEERIRIR SRR PR 1R M FE bt - BB — SRR IR TR - RSB E -

P17




< Preflight Setup MiTATRREEE 00 > GAUI A SHIH HOBBY CORPORATION <_

Trim - Elevator  FATENETHEE-FHEEAE

Use the trim function on transmitter to adjust the drift when hovering.
SRR E MR - B E R NI ER IR
SEGALUEE B FHEEN(E

Mode 1 Mode 2
Use the Elevator trim to adjust the
pitching if the nose moves up or — —
down when hovering. Up Up
E R ETALLAS - WA S |H E ‘ e H
ATERF ARG IR BT T4 WEEWRLZ @ 0 @ @ I @
RAERSEERS IR EERIE 18 - WERHARL Dc_)[r_m Dglr_m

B RIgt A EARIR SRR A -

Trim - Aileron  FRITEMEMEE-SIE

Use the trim function on transmitter to adjust the drift when hovering.

FIREIREE MR - WBE SRR ERRRRRENELEEE A EEE
Use the Aileron trim to adjust the rolling if the heli tilts to right or left when hovering.
B S IEERBEIRS - HE B E AL IRIERT

AIRIEEIS AR EA R - WERHAZ

LiREFESHEREREAE > UERMAZ
BRIt ERERBRSAIMRATR

Mode 1 Mode 2




< Parts List FBHEERAR > GAUI _TAI SHIH HOBBY CORPORATION <
208000 X5 Basic Kit X5 Basic Kit

208005 X5 Kit X5 Kit

208010 X5 FES kit X5 FES kit

208201 | Touch Fastener (Set of 4) TEPLEE (F DAl
208202|Cable Tie with Touch Fastener 1x20cm (Set of 6)  |/HEf &l r'h’ 1x20em(6/FA~)
208203 |Cable Tie with Touch Fastener 20x285cm (Set of 4) |HEF& p“ZOmmx285mm(4Hf )
208204 |X5 key Ring X5 & R

208302 |CF main blades 500L(CFA) e SO0L(CFA)

208303 |CF Black main blades (500L) E5E5 500L

208310 High Performance CF Stabilizer Blades Pack ﬁfj'l‘ikﬁ:ﬁ’%%j P (6640 mm)

(66x40 mm)

Tail Boom (for X5 Shaft Driven Version-

208321 |51 ck anodized) = XS WIRAS R
208322 |X5 Guide Wheel Assembly X5

208323 |Tail Boom (for X5 Belt Version-Black anodized) = il (XS A ﬁ”?“ 3@%%‘))
208331 |Tail Push Rod (2x 567 mm) Ee L ) (2x 567 mm)
208332 | Tail Push Rod (2x 605 mm) Eo b 46 (2x605 mm)

208341

X5 CNC Stop Plate (Black anodized)

X5 CNCAHH 4B (B E)

208342

X5 CNC Main Rotor Yoke Set (Black anodized)

X5 CNC= Bgt pri( g R

208343

X5 CNCMain Grip Set (Black anodized)

208344

X5 Canopy Posts(Silver anodized)(39.5mm)x2
(42.5mm)x2

X5 CNC:= gtk (g i)
X5 CNCigy

208345

X5 Spindle Shafts

B @(?ﬁf%ﬁ%ﬂ(%ﬂmm)ﬂ (42.5mm)x2
XS5 Apdh

208346

X5 CNC Main Grip Levers (Black anodized)

X5 CNC= gt = PE&Ap| (gﬁﬂﬁfg')

208347

X5 CNC Stablizer Control Set (Black anodized)

X5 CNCT @%’“ﬂﬂ (;*ﬂﬁffr')

208348

X5 CNC Mixing Levers (Black anodized)

X5 CNC’JZ—EL"%’%%(%%P)

208349

X5 Flybar(400mm)

X5 2 e (4()Omm)

208350 |X5 CNC Cross Tube Set (Silver anodized) X5 CNC i (B 29
208351|X5 CNC Swashplate (Black anodized) X5 CNCH (8 1)
208352 |X5 CNC Swashplate Guide (Black anodized) X5 CNCH 3"ﬂ%$ﬁ’ﬁ*t(?$%§[)
208353 |X5 CNC Washout Arm Assembly (Black anodized) |X5 CNCH#! 'J%%(L;*‘%‘E‘)
208354 |X5 CNC Washout Base (Black anodized) X5 CNCH % J%%EE(%%')
208355 | X5 CNC Upper Servo Mount (Silver anodized) X5 CNC_'*[IH %F,?EW_E(?;"L%)
208356 | X5 CNC Lower Servo Mount (Silver anodized) X5 CNC ™ [yt (e 229

208357

X5 Main Masts (8mm)

X5 = fii(8mm)

208358

X5 Main Gear Hub with One Way Bearings

X5 = Ml i g

208359

X5 Motor Mount (Silver anodized)

X5 R (Y

208360

X5 One Way Sleeve Set (Black anodized)

X5 Fljpjseis » CRIR(FEHEED

208361 |X5 CNC Boom Clamps (Silver anodized) X5 CNC= i & (U2

208362 |X5 Tail Supporter Pipes(Silver anodized) X5 CNCH A (Y

208363/ X5 Tail Hub X5 CNC=' B i

208364 |X5 CNC Tail Fram Set (Black anodized) X5 CNC™ | = B (F D
208366|X5 CNC Torgue Tube with Bearings(for 500L blades) X5 CNC=' fliiléﬁsiﬁ'lfﬂiﬁlé' G [500mm?%)

208367

X5 Torque Tube Tail Boom Assembly
(Black anodized)

X5 CNCH iy e (P D)

208368

X5 C-Clip ( Set of 6)

X5 CEIRU(FHEDXO

208369|CNC Tail Pitch Slider Set (for 5mm tail output shaft) |CNCE;E=k 3 (Smm’="fili*'])
208370 |X5 Skid Set (Silver anodized) X5 A (Y

208371

X5 CNC Tail Support Clamp(Silver anodized)

X5 CNC 7= 2l 2 (e 8D

208372

X5 CNC Tail Boom Support Set(Silver anodized)

XS5 CNC = a7 % s (U550

P.19




K

Parts List FHRFEISBC I ZR

>

GAUI TAISHIHHOBBY CORPORATION <

208377|X5 CNC Tail Fram Set(Embed) (Black anodized) X5 CNC‘*?IF{' T (R § [,“)(;*%fr')
208378|X5 CNC Torque Tube Tail Gear Case (Embed) X5 CNCFﬁ'iEllﬂ"lff‘rip"[?ﬁ? HCTTE)
208379 |X5 Tail Output Shaft with Pulley X5 R Ry
208380 | Tail Output Shaft and bevel gear set Lo Qi £ A

Front drive gear set and Pulley Shaft with Steel Fol S s e
208381| - 15T) o (RN (1S T)IT 4
208382|Mast Collar Set = Qi

X5 Front Pulley Set and Pulley Shaft with Steel r [,ﬁ;} S o LA
208383 - (157) X5 et i (LSRR P
208384 | X5 Tail Output Shaft X5 =il

Alu Square Post with 3mm middle hole

SR 3 mmE S 4 (5x5x23.5mm)

208400 |(5x5x23.5mm) and it
Round Post (3x4.8x23mm) B (3x4.8x23mm)
208401 |Thread Rod for CCPM (2x23.5mm)x3 (3x65mm)x2  |CCPMEA " (2x23.5mm)x3 (3x65mm)x2

Alu Square Post with 3mm thread hole

W 3mmA (5x5x23.5mm) ¥

208402 |(5x5%x23.5mm) and LS.
Round Post (3x4.8x23mm) IS x4 8x23mm)
208403 X5 Main Blade Linkage Rod (2x12mm)x2 X5 7 SR (2x12mm)x2 (2x18mm)x2

(2x18mm)x2

208404

X5 Main Blade Linkage Rod(2x50mm)x4

X5 AR AT (2x50mm)x4

208500 |FES X5 CNC Main Rotor Yoke Set (Black anodized) | X5 CNC .7 ffit h=#4 pis-
208501 |FES X5 CNC Main Rotor Yoke Set (Black anodized) |X5 FES= K24}

FES X5 CNC Washout Arm Assembl
208502 (Black anodized) ’ X5 FESHIRIVEAE
208503 |FES X5 Main Masts (8mm) X5 FES = i
208504 |FES X5 CNC Main Grip Levers (Black anodized) X5 FES = h g LA a
208505 |X5 CNC adjustable Mixing Levers (Silver anodized)

XS CNC = EEBHA (LAY
|

X5 CNC Stablizer Control Set (Black anodized)

20850615 dearees) X5 CNC B4 ffle (FREE FD(127%)
208601 |(GUEC GM-601) Brushless Motor (1820W-kv910)  |(GUEC GM-601)Z il 3 (1820W-kv910)
208610|(GUEC GE-610)ESC 100A with built-in SBEC (GUEC GE-610)’FI$%'%@%§ 100A ([* | SBEC)
208620/ X5 Servo Horn X5 (AR

208700/ X5 Fuselage Strengthener and Battery Settle Kit X5 4*%*‘* 2L ‘j'ifﬁh

208701 |X5 CF Frame (Right) X5t £ MEW?(H)

208702 |X5 CF Frame (Left) XS AR = Y ()

208703 | X5 Stiffening Plates and Mounts for electronics RS gl m%bgﬁﬁb’i‘ MR
208704 | X5 Caonpy Plate (Set of 4) XS HET RIS, (4[#’”

208705| X5 Fin and Tail Set X5 i 25

208706 | X5 Servo Mounting Plate (Set of 8) IH RES A Q1A

208707

X5 Right GF Frame (1.6mm)

X5 1 HEHS - ME’JT@( r)(1.6mm)

208708

X5 Left GF Frame with Metal parts (1.6mm)

208709

X5 Stiffening Plates and Mounts for electronics
(1.6mm)

XS B £ [IF5 I C)(L6mm)
XS F AR 2 R 2 A (L.6mm)

208710|X5 Fiber Fin and Tail(1.6mm) X5 FIFHGE 255 (1.6mm)

208711 |X5 Servo Mounting Plates(1.6mm) X5 ERSRARAS0NEH (1.6mm)
208712 | X5 fiber Caonpy Plate (Set of 4)(1.6mm) X5 FASGEAA R A (47FA7)(1.6mm)
208751 |Bearings Pack (6x13x5)x4 i E(6x13x5)x4

208752 |Bearings. Pack (6x13x3.5)x4 i EN(6x13x3.5)x4

208753 |0ne Way Bearings(12x18x16) H p i A(12x18x16)

208754 |Flange Bearings (F5x10x4)x2 L %JEIE[?—%(FSXIOXZDXZ

208755 | Thrust Bearings(T6x12x4.5)x2 TR ER S (T6x12x4.5)x2

P.20




< Parts List FBHEERAR > GAUI A SHIH HOBBY CORPORATION <_
208756 |Bearings(4x9x4)x2 Jlr E(4x9x4)x2
208757 | Thrust Bearings(T4x9x4)x2 THERI RS (T4x9x4)x2
208758 |Flange Bearings(F3x8x4)x2 I E(F3x8x4)x2
208759 |Bearings(3x6x2.5)x4 Jilr =80 (3x6x2.5)x4
208760|Bearings Pack (5x11x4)x4 filrE(5x11x4)x4
208761 |Bearings Pack (8x16x5)x3 Jlr E(8x16x5)x3
208762 |Bearings Pack (8x14x4)x3 filrE(8x14x4)x3
208763 |Bearings Pack (12x18x4)x3 filrE(12x18x4)x3
208764 |Bearings Pack (6x10x3)x2 i E(6x10x3)x2
208765 |Bearings Pack (4x7x2.5)x4 i E(4xTx2.5)x4
208766 |Bearings Pack(3x8x4)x4 filr E=(3x8x4)x4
X5 Washer Pack .
208781 (W6.2x7.6x0.5)(W6.1x10x1.5)(W4.1x10x1.4) ?;ﬁ?ZZ‘g;%ﬁ?@‘;f&%.55))((\%[2‘1&16%1'55))(\”4'IXIOXM)
(W3.1x4.6x0.6)(W3x6x0.5)(W4.1x6x0.5) i
208782 gthagrr\:esisar(]i.igprzl?alls (Long stand x5pcs, R Smm) SRS (TS S )
»0g7g3|Stainless (4.8mm) Balls (Long stand x4pcs, T A4 8mm) AFPEA (< S A [ ISEX 2 ([,
Short Stand x2pcs,Ball with Extension x1pc) ,?EEIF[T?;ﬁHVrﬁJXI[[*)
208784 | X5 Tail Support Pipe Link X5 &'?lfﬁiﬁﬁi@?l =i &
208785 |Spacer (3x6x4) x8pcs = (P- 3x6x4)x8pcs
208786 | X5 Steel Pinion Gear Pack (16T- for 5.0mm shaft)  |X5 S5 L # 16T % 5.0mm)
208787 | Countsunk Washers (3x8x2)x20 TICRETERA, A (3x8x2)x20
208788|X5 14T Steel Pinion Gear Pack (Bevel ) X5 14T s o A i
208789|X5 15T Steel Pinion Gear Pack (Bevel) X5 15T $psd Fui A i
208790|X5 16T Steel Pinion Gear Pack (Bevel) X5 16T $hfigd o A i
208800 |X5 Canopy (Black and White) X5 S PP e
208801 |X5 FRP Painted Canopy(A Type) X5 HB 68 T 2 05 (AR
208802 |X5 FRP Painted Canopy(B Type) XS JFE5Y 68 4 4 96 (BE])
208803 |X5 FRP Painted Canopy(C Type) XS G568 A 96 (CE])
208804 |X5 FRP Painted Canopy(D Type) XS FE5 5618 4 16 (DR
208806/ Stainless (4.8mm) Balls (M3) i Smm)*wﬁi”(M@
208849 |Socket Head Button Screw - Black (Semi) A [EVRE 2l 0 -F e (MBx10)x 101 7)
208850|Socket Head Cap Screw - Black (M3x32)x10pcs [ 2R B R e (MB3x32)x 10 i
208851 | Self Taping Screws-Silver (2x8)x12pcs A YR R 8-S (2x8)x 12{[¢
208852 |Mechine Screws-Silver(2x8)x12pcs A FESHE R S-S (2x8)x 12{[q
200853 o s evaopes S WGP 715175 8 -1 O
208854 | Countersunk Screw - Silver (M3x5)x10pcs - ARG B - (MB3xS5)x 10
208855 |Socket Countersunk Screw - Black (M3x6)x10pcs  [[*]7F £ PG & - < 1M3x6)x 10
208856 |Socket Head Button Screw - Black (M3x4)x10pcs |4 [ENEEJ{ | R - e (MBx4)x 10
208857 |Socket Head Button Screw - Black (M3x5)x10pcs |4 [EMPEI[ |7+ £kl &0 -F &1 (M3x5)x 10
208858 | Socket Head Button Screw - Black (M3x6)x20pcs |4 [EMPEI[ |7+ £kl & -F &1 (M3x6)x 20
208859 | Socket Head Button Screw - Black (M3x7)x10pcs |4 B[ |7+ 2l &0 -F e MB3x7)x 10 i
208860 | Socket Head Button Screw - Black (M3x8)x10pcs |4 [ | £ das &0 -F1 &1 (M3x8)x 10 ffi
208861 |Socket Head Button Screw - Black (M3x10)x10pcs |4 EMPET* |7 &l & -F < 1M3x 10)x 10
208862 | Socket Head Button Screw - Black (M3x14)x10pcs |4 EMPET* |7 & b & -F <1 M3x 14)x 10
208863 | Socket Head Button Screw - Black (M3x18)x10pcs |4 [EHEEPH £ EE A e -E T (MBx18)x 10
208865 | Socket Set Screw (M3x3)x10pcs PUoh L Ee e -F T (MBx3)x 10

P. 21




< Parts List FBHEERAR > GAUI A SHIH HOBBY CORPORATION <_
208866 | Socket Set Screw (M4x4)x10pcs PUoh L pe e -F T (MAx)x 10l
208867 |Nut (N2x4)x30pcs PEIEF(IN2x4)x 30l
208868|Nylon Lock Nut (N3x5.5L)x10pcs IR N3 xS SL)X 10l
208869 |Nylon Lock Nut (N4x7L)x10pcs LF?’IE' ‘fLE [PE(N4X7L)x 10 i
208870|Socket Head Cap Screw - Black (M2.6x10)x10pcs  |[*|7+ £l &) -F 1 (M2.6x10)x 10 i
208871 |Socket Head Cap Screw - Black (M3x6)x10pcs b E R s -E T MBx6)x 10
208872 |Socket Head Cap Screw - Black (M3x10)x10pcs [ e e & -E e (MBx10)x 10 ff
208873 |Socket Head Cap Screw - Black (M3x12)x10pcs [ e 8- E e M3x12)x 10
208874 |Socket Head Cap Screw - Black (M4x10)x10pcs b F R o -E T (M4 10)x 10
208875 o0k (aaontones P R - 23O
208876 |Socket Head Cap Screw - Black (M2x5)x10pcs b R B -E T M2xS)x 10
208877 |Socket Head Cap Screw - Black (M2x8)x10pcs b E R & -E T M2x8)x 10
208878 |Socket Head Cap Screw - Black (M2x12)x10pcs [Poh E R e -E T M2x 12)x 10
208879 |Socket Set Screw (M3x12)x10pcs b L R 0 -F T MBx12)x 10
208880|Washer(W4.2x8.4x0.5)x10pcs # FI(W4.2x8.4x0.5)x 10
208881 |Washer(W8x13x2)x5pcs Y IFIJ(W8X13X2)X5I[
208882 | Tail Output Shaft Washer(W5x8x1.25)x4pcs Ea iE FICWS5x8x1.25)x4 il
208883 |Stainless Washer (W12.2x17x0.2)x10pcs TR FIW12.2x17x0.2) T S 10l
208884 |Spacer (P2x3.5x2.5 x 10pcs)(P2x3x1.5 x 10pcs) = (P2x3.5x2.5 x 10{f#)(P2x3x1.5 x 10{[)
208885 |Ball with Stand(4.8mm) 4.8mm=RpE
208890 | Canopy Damper x 6pcs s T H o
208901|120T Main Gears 120T= s
208902 | Damper rubber (Hardness 75) FRfIAg L FRGRIE 75)
208903|61T Gear (Set of 2) 61 T2 T A7)
208904 Double Link (L-30) L3057 #
208905 | Double Link (L-35) L-35%H 4
208906 |Ball Links Pack (4.8mm) F¥ AP (4.8mm)
208907 | Tail Pitch Control Lever Set e dalka
208908 | Tail Rotor Blade Set (82mm) = =8 (82mm)
208909 | X5 Torque Tube Drive Gear Set X5 o'l i El iy &
208911 X5 Tail Rotor Bel 572XL XSHA: STOXL
208912 |Damper rubber (Hardness 95) Tﬁ&ﬂlﬁif? R GRIE 95)
208913|120T Main Gears(Bevel ) X5 120T = #i (] d)
208914 | X5 Tail Gear Case Set X5 el
208915 |X5 Flybar Paddles Set X5 g
208916 | X5 Fin & Stabilizer Set X5 B
208920 | Torque Tube Front Gear Set e O
208921 | Tail Support Clamp Gt i
208922 |Rudder Control Guide T
208923 | X5 Tail Pulley Set X5 =R mé}u”
208924 | X5 Tail Pitch Assembly(for 5mm) XS i “”(Smmﬂﬁ'iEl”
208925 | X5 Front Pulley Set X5 F R [3}1[
208950 | X5 Tail Hub and Grip Assembly X5 = ek g

X5 Tail Hub and Grip Assembly and 2 , -
208951 Tail Output Shaft beF\)/eI aear sgt X E B BRI Qe 22
208970|X5 Brace Set X5 L fHR
835503 |Socket Set Screw(M3x3mmx10pcs) P17 E L AR MB3x3mmx 10 i)
842005 |Socket Head Cap Screw(M2x5)x20pcs b R M2X5)x 20

P.22




< Parts List FHEMHER IR > GAUI A SHIH HOBBY CORPORATION <_
Gold Plated Connectors (2.0mm) with 5 I T s

852020, -+ Shrink Tubing Fu3E P 24K & B PEFfE S (2.0mm)

883550 |Ball Links Pack(3.5mm) F A PE(3.5mm)

901301 |Steel Pinion Gear Pack(13T- for 5.0mm shaft) S R 13T 5.0mm)
901401 |Steel Pinion Gear Pack(14T- for 5.0mm shaft) SME R 14T (E% 5.0mm)
901501 |Steel Pinion Gear Pack(15T- for 5.0mm shaft) SME P M 15T (™% 5.0mm)

901601

Steel Pinion Gear Pack(16T- for 5.0mm shaft)

SR RS # 16T(F% 5.0mm)

910010

Blade Support(for H425~H550)

= 4 JEF(H425-H5507 )

910020

Reusable Cable Tie( Set of 4)

F‘rl?]*‘ A i)

910021

Long Cable Tie with Touch Fastener 28cm( Set of 4 )

ﬁ%’fr fﬁ@ﬁ 280m(4]fh“”)

910022

Cable Tie with Touch Fastener 17cm( Set of 4 )

ﬁ%fr ‘T_/]\J |'f| 17CH1(4FF'T”)

910030|Cable Tie with Touch Fastener 1x20cm( Setof 6 ) | HEr™ Lrﬁq i 1x20cm(6/FA%)
922001 |Servo Extension Wire(200mm) IH %*ﬁ«@ﬁ%%&{ZOOmm)
924365 |(GUEC GU-365) Flybarless E-Stabilizer(FES) (GUEC GU-365) FES =" il g+ ARk

929020

Gold Plated connectors (2.0mm)
with polarized housings(for Battery)

TP H124K 2 1R PF(2.0mm)

944201

Transmitter Neck Strap

ST P

LT

P.23

Please refer to the website or contact us for the latest
news of GAUI products, the contents or equipments of
the real products might be changed and different with
the manual.

ARBEANME ~ Big > SUHBEZIABTMEHRSEHEEA -
RERRAS TR (A REEHEE

FURHBRASEE -
.gauﬁ,com.m

HHENEEEZS -




1120 ~1180 mm

<165 mm »|
-—— 343 mm —>

‘ 1000mm

GAUI

TAl SHIH HOBBY CORPORATIOM

http://www.gaui.com.tw
e-mail: gaui@gaui.com.tw

FAX:+886-2-2610-5567

MADE IN TAIWAN



	A-封面
	B-目錄
	C-前言
	D-免責聲明
	E-AMA
	F-工具
	P1
	P2
	P3
	P4
	P5
	P6
	P7
	P8
	P9
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P17
	P18
	P19
	P20
	P21
	P22
	P23
	Z-封底

